
Sources of Arsenic and Lead in Drinking Water of

Eastport, Perry, and Pleasant Point, Maine

by

Abby Harvey

Submitted to the Department of Civil and Environmental Engineering
in partial fulfillment of the requirements for the degree of

Master of Engineering in Civil and Environmental Engineering

at the

MASSACHUSETTS INSTITUTE OF TECHNOLOGY

June 2018

@ Massachusetts Institute of Technology 2018. All rights reserved.

Author ............................... Signature redacted
Department of Civil and Environmental Engineering

Certified by...........
Signature redacted May 18, 2018

Harold Hemond
William E Leonhard Professor of Civil and Environmental Engineering

Certified by....

Thesis Supervisor
[...]
Drinking water is a key concern globally. Thousands of harmful substances have been iden-

tified in water sources, and millions of people are at risk of serious health effects due to

water pollutants. As such, understanding drinking water quality of water sources is neces-

sary for determining which water sources provide the least risk, and how to best treat these

to improve water quality.

Approximately 560,000 people in Maine, USA rely on private wells for drinking water

[Ayotte et al., 2017]. In New England, 30% of wells exceed the EPA health guideline for ar-

senic [Yang et al., 2012], and 1-3% exceed 50pg/L [Ayotte et al., 20031. While anthropogenic

sources may contribute to groundwater arsenic, the main arsenic source in Maine is bedrock

minerals and thus arsenic levels cannot be reduced by control of anthropogenic pollution or

by remediation [Ayotte et al., 2003, Ayotte et al., 2006, Yang et al., 2012]. However, despite

the high arsenic prevalence in Maine, less than 50% of Maine residents with wells have tested

their water for arsenic, meaning a significant number of people are at risk of high arsenic

consumption [Maine BRFSS, 2017]

Maine residents without domestic wells largely rely on municipal water treatment and

distribution. Public water utilities must comply with various drinking water guidelines set by

the Environmental Protection Agency (EPA) and the State of Maine. Water utilities must

also comply with extensive monthly, quarterly, and yearly testing of a range of pollutants,

the extent of which depends on the utility size and history of compliance [Environmental

Protection Agency, 2009]. Water system users must be notified of any EPA regulation

exceedances. Lead is a water quality parameter that must be monitored in utilities. In the

1980s, the Lead and Copper rule was published by the EPA that restricted the use of 50/50

lead and tin solder in water systems. Any water systems installed or replaced since this rule

are therefore unlikely to contain lead solder. However, older houses (pre-1980s) may still

contain lead solder or even lead piping, and residents are at risk of lead exposure.

11



Because of the negative health impacts caused by lead and arsenic, the prevalence of

arsenic in Maine, and the possibility of lead in older homes, study of arsenic and lead in

drinking water in Maine provides useful health information. This study measured lead and

arsenic concentrations in drinking water (i.e., both municipal water and well water) in three

towns in Coastal Maine: Eastport, Perry, and Pleasant Point. Other metals were also studied

to provide supporting information: aluminum, chromium, manganese, iron, cobalt, nickel,

copper, zinc, selenium and cadmium. This study identifies possible sources of arsenic and

lead in water, and offers recommendations to reduce exposure.

1.1 Community Background

Because of the small populations and relatively isolated location of Eastport, Perry, and

Pleasant Point, Maine, the drinking water in this region has been subject to limited testing.

The region contains a population of approximately 3000, 36% of whom use domestic wells

for drinking water [Nielsen et al., 2010]. A 2010 United States Geological Survey (USGS)

study of arsenic concentrations in domestic wells measured few (<20%) wells per town and

found that the maximum arsenic concentrations exceeded the EPA guideline [Nielsen et al.,

2010], suggesting that arsenic levels may be elevated in this region.

All three towns share a municipal water system, the Passamaquoddy Water District

(PWD). While lead has not been measured above the EPA action level in the water system,

the PWD has been in violation of its monitoring requirements for several quarters in previous

years [Enforcement and Online, ]. The PWD has also exceeded EPA health guidelines for

trihalomethanes, a chlorine disinfection by-product, in several quarters [Enforcement and

Online, , AE Hodsdon Engineers, 2010]. Town population and water usage statistics are

displayed in Table 1.1, and house age distributions for each town are displayed in Table 1.2.

Pleasant Point, the smallest community included in this study, is unique due to its

status as a Native American reservation for the Passamaquoddy tribe. Thus, exposures in

Pleasant Point are of concern due to frequent environmental justice issues relating to Native

American communities in the US. Pleasant Point has the largest percentage of PWD users,

and nearly all houses on the reservation receive water from PWD (>95%) [Nielsen et al.,

12



Maine

a 600000 120,000 Meters

2010]. Pleasant Point also has the largest proportion of homes built after 1990, after the

EPA Lead and Copper Rule went into effect, as 46% of Pleasant Point houses were built

after 1990. The remaining 54% were built before 1990.

Perry encompasses the largest area of the study region, and has the lowest population

density of the region. Only about 3% of Perry residents receive PWD water, and the re-

maining 97% of residents have private wells. Thirty-nine percent of Perry houses were built

after the Lead and Coper Rule in 1990.

Eastport has the largest population of all three towns, and is located on Moose Island.

11% of Eastport residents have private wells, and the remaining 89% receive PWD water.

Only 16% of Eastport houses were built after the Lead and Copper Rule, and a large portion

of Eastport houses were built before 1939.

1.2 Passamaquoddy Water District System

1.2.1 Overview

The Passamaquoddy Water District is a non-profit municipal corporation governed by five

trustees. Three trustees are members of the Passamaquoddy Tribe, one member is from

13

Canada

F ~ HERED.L". 0 2.500 5.000 Meters

Figure 1-1: Schematic of study area

Legend

ame
EsIpot
Perry

iHERE 0.40.er, j'd tr,*e.~.r~



Table 1.1: Town Populations & Water Usage

Town Population' Percent PWD Users' Percent Domestic Wells'
Eastport 1536 89% 11%

Perry 922 2.8% 97.2%
Pleasant Point 594 95.8% 4.2%

'Source: [Nielsen et al., 2010]

Table 1.2: Housing Age by Town

Eastport' Perry' Pleasant Point'
Total housing units 1099 35 570 42 323 33
Built 2014 or later 0 2% 2 2% 0 7%
Built 2010 to 2013 0 2% 3 2% 3 3%
Built 2000 to 2009 6 2% 18 4% 14 5%
Built 1990 to 1999 10 3% 16 5% 29 6%
Built 1980 to 1989 5 2% 8 3% 21 7%
Built 1970 to 1979 6 3% 17 4% 29 6%
Built 1960 to 1969 3 1% 5 3% 1 1%
Built 1950 to 1959 4 2% 7 3% 0 7%
Built 1940 to 1949 3 1% 3 2% 1 1%
Built 1939 or earlier 64 5% 22 6% 3 3%

aSource: [U.S. Census Bureau, ]

Eastport, and one member is from Perry [Harper, 1991]. PWD began operation of a new

water treatment facility in 1989 to comply with the EPA Safe Drinking Water Act, and water

quality is generally believed to have improved following operation [Harper, 1991, AE Hodsdon

Engineers, 2010]. However, PWD has violated the disinfection by-product rule for three

quarters in 2004-2005 and for 11 quarters from 2005-2007 [AE Hodsdon Engineers, 2010].

Because of this violation, PWD entered into an Administrative Consent Order with the EPA

in April, 2009. The engineering consulting company AE Hodsdon was employed by PWD to

provide recommendations for improvements, and Hodsdon executed a preliminary study of

the treatment facilities in 2008 and a complete study in 2010 [AE Hodsdon Engineers, 2010].

The PWD receives water from the Boyden Stream Impoundment. Water is treated

by a 14-step process at the PWD facility and then delivered via a piping system to two

reservoirs: the Pleasant Point Reservoir and Eastport Reservoir. From the reservoirs, water

14



is distributed to homes [AE Hodsdon Engineers, 2010]. Figure 1-2 shows a schematic of

water flow and piping system.

Legend

Boyden Lake

Boyden Stream

Impoundment
J1 Treatment Plant

+ Chlaination Siation

+ Reservoirs

- Pipkng System

2 500 6 000 Meters Esri, HERE. Delcrrne, MapmyIndia. I enSreetMep
cntfibutgrt and the GIS user Cvmmunity

Figure 1-2: Schematic of PWD system. Arrows indicate flow in Boyden Stream and the
piping system.

1.2.2 Source Waters

Boyden Lake supplies water to the PWD reservoir and is part of the Boyden Watershed.

Table 1.3 displays lake parameters. Water flows to Boyden Lake from the Penknife Lakes and

the western part of the watershed. Boyden Lake is a relatively shallow lake, and occupies 11%

of the watershed. Lake water quality is monitored by the Sipayik Environmental Department,

a part of the Passamaquoddy tribal government. A 1991 study found that lake clarity

decreased from 1984-1991, implying more sedimentation or algae growth in the lake [Harper,

1991]. However, while lake water quality may have continued to decrease, data indicate that

Boyden Lake is mesotrophic [Harper, 1991].

Various water quality concerns exist relating to Boyden Lake due to its multiple uses.

Boyden Lake is used for fishing, boating, and swimming; boating in particular may contribute

15

-- awl



harmful pollutants through release of motor oil directly to the water [Harper, 1991].

From the northeast outlet of Boyden Lake, water is transported down Boyden Stream

until it reaches a dammed reservoir, referred to as the Impoundment in Figure 1-2. The

PWD intakes water from the reservoir and treats and distributes it for consumption.

Raw water quality varies seasonally, and depends on rainfall and other weather factors.

During periods with low flow, alkalinity and pH of raw waters increase, likely due to low

water levels causing an increase in groundwater release into waters [AE Hodsdon Engineers,

2010].

Table 1.3: Boyden Lake

Parameter Value'
Average depth 2.7m

Maximum depth 10.4m

Volume 18.16 * 106m 3

Drainage Area 35.74km 2

Flushing rate 1.22 flushes per year

Peak discharge 380cfs
Residence time 0.8years

aSource: [Harper, 1991]

1.2.3 Treatment Process at the PWD Facility

Figure B-1 displays a schematic of the full water treatment process at PWD. Following

is a brief description of methods employed at the treatment plant; refer to [AE Hodsdon

Engineers, 2010] for a more detailed explanation.

Water passes through a screen at the intake point in the treatment facility to remove

large debris, then passes through a roughing filter composed of three beds of progressively

finer gravels to remove particulate matter and algae. Water then flows by gravity to a clear

well where it is pumped through the water treatment plant. Pumping rates at the plant are

approximately 275 gallons per minute.

Alum, an aluminum sulfate solution, and a positively charged polymer are added to the

water as coagulants and flocculents to bind together small particles. Alum dosage varies

16



between 18 to 40ppm, and polymer dosage varies between 0.02 and 0.1ppm. Water then

passes through a static mixer, which increases mixing of the alum and polymer in the water.

Water then passes through one of several clarifiers, which are vessels filled with fine stone.

Following the clarifiers, water passes through filters which contain progressively finer layers

of sand and gravel. Sodium hypochlorite is added to the resulting water to disinfect the

water, and a residual of chlorine is maintained in the distribution system. The pH is also

adjusted at this point via lime addition; the pH is raised to 7-7.4. Sodium fluoride is also

added to water before it enters the distribution system.

Through this treatment process, 25% of Total Organic Carbon (TOC), 10% of Dissolved

Organic Carbon (DOC) and 75% of particulate carbon are removed. 97% of color is removed

as well, which is primarily caused by iron [AE Hodsdon Engineers, 2010].

1.2.4 Environmental Protection Agency Drinking Water Regula-

tions

Table 1.4 displays National Primary Drinking Water Regulations for arsenic and lead; the

standards for other metals are shown in Table B.2. All public water utilities are required

to comply with the Maximum Contaminant Level (MCL) standard for each metal, and

noncompliance must be remedied as soon as possible [Environmental Protection Agency,

2009]. The Maximum Contaminant Level Goal (MCLG) refers to the concentration at which

that metal poses no health risk [Environmental Protection Agency, 2009].

The lead standard is based on a treatment technique rather than a maximum value as is

specified by the Lead and Copper Rule of 1991. The Lead and Copper Rule (LCR) requires

a public utility to test household water for lead and copper. For small water utilities such as

the PWD (<3300 users), 20 sites must be monitored initially, until it has been proven that

the water has not violated the LCR for lead and copper for one year of monitoring. Ten

sites may be monitored following that, and after three consecutive years of no exceedances,

the utility may monitor for lead and copper once every three years, rather than annually.

An exceedance occurs when >10% of houses monitored exceed the action level of 15/1g/L for

lead or 1.3mg/L for Copper [Federal Register, 1991].

17



Table 1.4: EPA Guidelines for Arsenic and Lead

Metal MCL al MCLG Health Common
Risks Sources

delays in
physical &

mental.
d ment corrosion of

development hosol
of infants &

Lead 0 TT: 15 d children; plumbing,
'e erosion of

kidneynaul
problems and deposit

high blood
pressure in

adults
erosion of

. natural
skin damage; dotions

problems depositions,problems runoff from
with

Arsenic 10 0 . orchards, or
circulatory gls&

systems, glass &
system electronic

productions
waste

aAdapted from EPA National Primary Drinking Water Regulations [Environmental Protection
Agency, 20091

bMaximum Contaminant Level (ppb)
CMaximum Contaminant Level Goal (ppb)
dTT = Treatment Technique

If the action levels is exceeded, the water utility must implement corrosion control, and

if that method is not effective, replace 7% of utility-owned lead service lines annually. In

the case of an exceedance, the LCR recommends consideration of the following methods of

corrosion control: alkalinity and pH adjustment, calcium hardness adjustment, or addition

of phosphate or a silicate based corrosion inhibitor [Federal Register, 1991].

The MCL for arsenic is 10pg/L, and public water utilities must comply with this value.

Because arsenic is carcinogenic, the MCLG, representing the level at which no effects will

occur, is zero.

18



1.3 Literature Review

1.3.1 Lead Release from Piping Systems

High lead concentrations in drinking water have been observed in diverse water systems and

piping materials. The most notable case of lead contamination in recent history is that of

Flint, Michigan, where lead levels were found to exceed several hundred Pg/L and an increase

occurred in child blood lead levels [Pieper et al., 2017]. As shown in Table 1.4, exposure

to high lead may cause developmental damage to children and kidney problems in adults

[Environmental Protection Agency, 2009].

Lead release from piping systems depends on pipe materials and age, hydraulic properties

within the piping system, and chemical properties of the water. These properties may change

within distribution systems. Based on piping alone, there are three potential regions for lead

contamination to occur: main water distribution lines, household service lines (sometimes

called laterals), or household interior plumbing. Piping material and age can vary between

these areas, and thus will impact lead release and water properties. Because piping material

and hydraulic properties are unique to individual houses, the lead profile within a distribution

system can vary significantly at the household level [Wang et al., 2014]. Thus, there is the

risk that monitoring by public utilities of select households (0.006% or 0.003% of houses

in small utilities) may overlook high lead content in other areas of the distribution system

[Federal Register, 1991].

Lead and copper form a corrosion scale when present in piping, and this scale can trap

and accumulate other toxic elements such as arsenic [Kim et al., 2011]. The release of lead

from this corrosion scale depends on water chemistry factors such as pH, alkalinity, tempera-